
Fabco TC-140, 141 Transfer case Parts Manual 

Pro Gear Fabco TC-140, 141 Transfer Case Parts Manual to assist in identifying your Fabco 
unit. 

If you need any assistance identifying the correct transfer case unit for your truck and 
equipment, contact your Fabco replacement part specialists at Pro Gear and Transmission. 

Pro Gear Transmission has same day shipping and 1000’s of products in stock and ready to ship 
internationally for your next project. 

For parts or service contact the Fabco specialists at Pro Gear & Transmission, Inc.

1 (877) 776-4600 
(407) 872-1901
parts@eprogear.com

https://www.progearandtransmission.com/
https://www.pgttruckparts.com
https://www.progearandtransmission.com


 

FABCO TBANSIEB CASE 
Brought to you by: 

FabcoTransferCase.com I 8 77.776.4600 I 407.872.1901 I parts@eprogear.com 

.., l J l I 
- ] , l I I 

FABCO TC-140, 141
TRANSFER CASE 

PARTS MANUAL 

Abue1"e•1.tn•artU 

https://www.progearandtransmission.com


..... 

X. PARTS MANUAL 

PARTS MANUAL 
TC 140 TRANSFER CASE 

TWO SPEED, TC-141 SINGLE SPEED 

This manual covers three styles of the TC 140 transfer case: Declutch, 26/74 differential, and 50/50 
differential. 

Table of Contents 

TRANSFER CASE HOUSING pm 3 
SHAFTS pm 5 
SHIFT SHAFT pm 7 
DECLUTCH pm 9 
P.T.O. pm 11 
LOCKOUT pm 13 
26/74 LOWER SHAFT pm 15 
50/50 LOWER SHAFT pm 17 
LUBRICATION PLUMBING pm 19 
OVERHAUL KITS pm 20 

TO USE THIS BOOK: 

1. Refer to the exploded view illustrating the needed part. Note the item number of the part. 
2. Refer to the proper parts list and convert the item number to a part number. 
3. When ordering parts, specify part number, part name and the quantity desired. 

NOTE: 
When ordering parts for a Fabco Transfer Case please use the Fabco nameplate to specify model 

number, serial number, part number, ratio and any other information which is called out on the 
nameplate. The Fabco nameplate will be located on the transfer case housing. 

—PM1— 



"0 
C 
(ts 

C, 
z -en 
:::, 
0 
~ 

w en 
5 
a: 
w 
LL en z 
~ 
~ 
I-

-PM2-

X. PARTS MANUAL 



¾-% 

1/a 

X. PARTS MANUAL 
TRANSFER CASE HOUSING AND RELATED PARTS 

ITEM PART NO. DESCRIPTION BASIC 
1 265 238 Bolt, 7/16-14 × 1¼ Grade 5 42 

2 237 357 Carrier, Upper Shaft Front Seal 1 

3 427 372 Gasket, Upper Shaft, Seal Carrier 2 

4 235 368 Cap, Upper Shaft Rear (Exc. PTO & DPD) 1 

5 235 543 Cap, Intermediate Shaft Front 1 

6 427 428 Gasket, Intermediate Shaft Cap 2 

7 265 386 Bolt, 1/4-20 × 3/4 Grade 5 4 

8 235 388 Cap, Shift Shaft 1 

9 427 399 Gasket, Shift Shaft 1 

10 468 586 Housing, Transfer Case 1 

11 235 386 Cap, Intermediate Shaft Rear 1 

12 427 435 Gasket, Oil Pump 1 

13 786 283 Pump, Oil 1 

14 788 546 005 Stud, ¼-20 × ¼-28 × 1¼ 3 

15 688 692 Nut, Esna, ¼-28 3 

16 758 268 Plug, 3/4 Pipe 1 

17 758 274 Plug, 3/4 Magnetic Pipe 1 

18 427 432 Gasket, Lower Shaft Speedometer and Seal Carrier 1 

19 237 374 Carrier, Lower Shaft Speedometer and Seal 1 

20 265 363 Bolt, ½-13 × 1½ Grade 5 11 

21 427 434 Gasket, Cover Plate 1 

22 793 275 Plate, Transfer Case Cover 1 

23 927 684 Washer, Flat, 7/16 18 

24 356 236 Bushing, Hex Reducer, 1 

25 359 267 Elbow, 90° Street, ¾ NPT 1 

26 836 222 Breather, NPT 1 

27 758 255 Plug, Square HD, ¼ NPT 1 

—PM3— 



"' ..., .. 
n, 
Q. 

-g ..., 
n, -
~ ,, 
C 
n, 

en 
t­
LL 
<C 
:c: 
en 

-PM4-

X. PARTS MANUAL 



I 
"'IJ 
s:: 
(.J1 

I 

)( . 

1 

SHAFTS AND RELATED PARTS 

ITEM PART NO. DESCRIPTION QTY 

1 688 639 Nut, Self Locking 1½-18 2 31 232 369 Bearing, Lower Shaft Rear 1 

2 927 775 005 Washer, Input Flange Nut 2 32 883 676 Spacer, Speedometer Drive Gear 1 

3 352 398 
352 427 

Flange, Input, 1810 
Flange, Input, 1710 

1 
33 

34 

432 432 

732 355 

Gear, Speedometer Drive 

Seal, Lower Shaft Rear Output 

1 

1 
4 732 328 Seal, Input Flange 1 35 927 775 006 Washer, Rear Output Yoke Nut 1 
5 232 372 Bearing, Upper Shaft Front 1 36 688 642 Nut, Self Locking 1¾-16 1 
6 736 839 Tube, Upper Shaft Front Spacer 1 37 432 429 Gear, Speedometer Driven (13 Tooth) 1 
7 742 986 Shaft, Upper 1 38 882 299 Tube, Speedometer Driven Gear (Prior to 1980) 1 
8 736 887 Ring, Shaft Spacer 3 39 883 473 Sleeve, Speedometer Driven Gear 1 
9 432 479 Gear, Upper Shaft Input (48 Tooth) 1 40 965 843 Yoke, End, Rear Output (1710) 

10 736 894 Ring, Upper Shaft Rear Spacer 1 965 836 Yoke, End, Rear Output (1810) 

11 232 373 

12 232 375 

13 432 483 

Bearing, Upper Shaft Rear 

Bearing, Intermediate Shaft 

Gear, Intermediate Shaft Underdrive (31 Tooth) 

1 

2 

1 

TC-141 ONLY 
41 736 927 

42 736 928 

Spacer, Intermediate Shaft (Replaces Item 13) 

Spacer, Lower Shaft (Replaces Items 19 
thru 25, QTY 1 each) 

1 

1 
14 742 893 Shaft, Intermediate 1 

15 432 482 Gear, Intermediate Shaft Direct Drive (49 Tooth) 1 

16 927 699 Ring, Intermediate Shaft Rear Spacer 1 

17 432 489 Gear, Declutch 1 

18 232 378 Bearing, Lower Shaft Front Ball 1 

19 927 697 Washer, Lower Shaft Front Thrust 1 

20 432 484 Gear, Lower Shaft Underdrive (66 Tooth) 1 

21 765 284 Bearing, Lower Shaft Narrow Needle 2 

22 736 835 Ring, Lower Shaft Needle Bearing Spacer 1 

23 765 285 Bearing, Lower Shaft Wide Needle 2 

24 233 434 Race, Lower Shaft Front Needle Bearing 1 

25 927 694 Washer, Lower Shaft Inner Thrust 2 

26 742 895 Shaft, Lower 1 

27 432 485 Collar, Clutch 1 

28 233 433 Race, Lower Shaft Rear Needle Bearing 1 

29 432 488 Gear, Lower Shaft Direct Drive (48 Tooth) 1 

30 927 696 Washer, Lower Shaft Rear Thrust 1 



)( . 

I 
"O s: 

II> 
11 

12 o:; 

O> 

I 

•iibV 
' 

1-1 

\ 

lt 1 

' 
/ 

SHIFT SHAFT and related parts 

NEW STYLE 
SHOWN 



PARTS MANUAL 

-PM7-

S
H

IF
T

 S
H

A
F

T
 A

N
D

 R
E

L
A

T
E

D
 P

A
R

T
S

IT
E

M
 P

A
R

T
 N

O
. 

D
E

S
C

R
IP

TI
O

N

1 
68

8 
24

5 
N

ut
, 

Ja
m

 

2 
76

9 
35

4 
S

ha
ft,

 S
hi

ft 

3 
36

7 
27

8 
Fo

rk
, 

U
nd

er
dr

iv
e

4 
42

7 
39

9 
G

as
ke

t, 
S

hi
ft 

S
ha

ft

5 
88

3 
68

3 
Tu

be
, 

S
hi

ft 
C

yl
in

de
r 

A
da

pt
er

6 
67

5 
22

4 
O

-R
in

g,
 1

¾
 I

.D
.

7 
77

7 
48

6 
S

pr
in

g,
 S

hi
ft 

S
ha

ft

8 
73

6 
74

7 
R

in
g,

 S
to

p 

9 
67

5 
01

4 
O

-R
in

g,
 P

is
to

n 
S

ea
l

1
0

 
3

3
9

 
2

2
3

 
W

ip
er

, 
F

el
t 

11
 

75
3 

24
5 

P
is

to
n,

 S
hi

ft 

1
2

 
6

7
5

 
3

2
6

 
O

-R
in

g,
 

I.
D

. 

1
3

 
9

2
7

 
5

5
3

 
W

as
he

r, 
P

is
to

n 
N

ut

1
4

 
6

8
8

 
7

2
5

 
N

ut
, 

Fl
ex

lo
c 

1
5

 8
8

3
 8

8
7

 0
0

5
 

Tu
be

, 
S

hi
ft 

C
yl

in
de

r 
(3

.5
0”

 L
on

g)

1
6

 
2

3
5

 
5

2
8

 
C

ap
, 

S
hi

ft 
C

yl
in

de
r

1
7

 
2

6
5

 
7

7
2

 
B

ol
t, 

¼
-2

0 
×

 4
½

 G
ra

de
 5

1
8

 
6

8
8

 
7

2
6

 
N

ut
, 

S
pe

ci
al

 

1
9

 
8

8
3

 
8

9
3

 
A

da
pt

er
, 

N
eu

tra
l 

C
yl

in
de

r

2
0

 
7

6
9

 
3

8
9

 
S

ha
ft,

 N
eu

tra
l 

S
hi

ft

21
 

78
2 

28
8 

O
-R

in
g,

 P
is

to
n 

S
ea

l

2
2

 
7

5
3

 
2

3
2

 
P

is
to

n,
 S

hi
ft 

2
3

 
9

2
7

 
6

4
3

 
W

as
he

r, 
P

is
to

n 
N

ut

2
4

 
6

8
8

 
4

6
4

 
N

ut
, 

Fl
ex

lo
ck

 

2
5

 
8

8
3

 
8

8
7

 
0

0
6

 
Tu

be
, 

S
hi

ft 
C

yl
in

de
r, 

(3
.0

62
” 

Lo
ng

)

2
6

 
2

3
5

 
3

5
2

 
C

ap
, 

S
hi

ft 
C

yl
in

de
r

2
7

 
7

8
8

 
5

4
6

 
0

0
2

 
S

tu
d,

 ¼
-2

0 
×

 9
 

2
8

 
6

8
8

 
3

9
5

 
N

ut
, 

¼
-2

0 

B
A

S
IC

 
P

-S
P

E
E

D
 

PT
O

 &
 

&
 S

IN
G

LE
 S

P
E

E
D

 
D

IR
E

C
T 

P
U

M
P

w
/P

TO
 &

 D
P

D
 

D
R

IV
E

 

1
1 

1
1 

1
1 

1
1 

1
1 

2
4 

1
1 

1
2 

1
1 

1
2 

1
1 

1
2 

1
1 

1
—

 

1
1 

1
—

 

4
—

 

—
1 

—
1 

—
1 

—
1 

—
1 

—
1 

—
1 

—
1 

—
1 

—
4 

—
4 



I 
"'C 
s:: 
(X) 

I 
10 

5 

6 

L 39 

?< 

i 
20 Q-., JJ 

~ 
~-C, C 

24 s: 
27 J> 
26 z 

C 
J> r 

DECLUTCH and related parts 



]-~ 

}-
I 

"'D 
~ 
(0 

I 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

)( . 

I 
JJ 
-I rn 
j 
z 
C 
) 
r 

DECLUTCH AND RELATED PARTS 

ITEM PART NO. 

1 688 633 

2 927 775 002 

3 352 428 
352 383 

4 732 328 

5 233 377 

6 233 376 

7 736 767 

736 797 
736 896 

736 897 

9 265 238 

10 237 359 

11 742 797 

12 432 427 

13 762 288 

14 432 426 

15 367 254 

16 265 768 

17 947 223 

18 427 375 

19 724 677 

20 468 633 

21 265 343 

22 792 866 

23 427 376 

24 758 328 

25 746 628 

26 927 427 

27 798 245 

28 675 224 

DESCRIPTION QTY 

Nut, Self Locking 1¼-18 1 

Washer, Declutch Flange Nut 1 

Flange, Front Output (1710) 1
Flange, Front Output (1810) 

Seal, Front Output 1 

Bearing, Declutch Cone 2 

Cup, Declutch Bearing 2 

Ring, Declutch Spacer (.323) 1 

Ring, Declutch Spacer (.328) (As Req’d) 1
Ring, Declutch Spacer (.313) 

Ring, Declutch Spacer (.318) 

Bolt, 7/16-14 × 1¼ Grade 5 

Carrier, Declutch 

Shaft, Declutch Output 

Gear, Clutch 

Ring, Snap, Declutch Output Shaft 

Collar, Clutch 

Fork, Declutch Shift 

Bolt, 7/16-14 × 2¼ Grade 5 

Wire, #18 Gauge (.048) × 5½ Lock 

Gasket, Declutch Carrier 

Cap Screw, Ferry Head, 7/16-14 × 2¼ 

Housing, Declutch 

Bolt, ¼-20 × ½ Grade 5 

Plate, Declutch Cover 

Gasket, Declutch Cover Plate 

Plug, 1” Welch 

Plunger 

Washer, Copper 

Switch, Shift Indicating 

O-ring, 1¾ I.D. 

8 

1 
1 

1 

1 

1 
1 

2 

1 

1 

6 
1 

1 

1 

29 883 482 Tube, Declutch Shift Cylinder Adapter 

30 777 477 Spring, Declutch Shift Shaft 

31 736 747 Ring, Stop 

32 742 799 Shaft, Declutch Shift 

33 782 288 O-ring, Piston seal 

34 339 223 Wiper, Felt 

35 753 232 Piston, Shift 

36 927 643 Washer, Piston Nut 

37 688 464 Nut, Flexloc 

38 883 877 001 Tube, Shift Cylinder (2.75” Long) 

39 235 352 Cap, Shift Cylinder 

40 265 769 Bolt, ¼-20 × 3¾ Grade 5 

41 427 449 Gasket, Declutch Housing 

42 675 326 O-ring, 1 5/8 I.D. 



I 
"'O 
s:: ..... 
0 

I 

PTO, DIRECT PUMP DRIVE 
and related parts 



5

10

15

20

25

}-
1 

8 

1 

1 

1 

1 

I 
'll 
~ ..... ... 
I 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

1 

1 

)( 

i 
lJ 

~ 
i z 
C 
l> r 

+P.T.O AND RELATED PARTS 

ITEM PART NO. DESCRIPTION QTY 
P.T.O. ONLY 

11 668 633 Nut, Self Locking 1¼-18 29 883 482 Tube, PTO Shift Cylinder Adapter
1 

2 927 775 002 Washer, PTO Flange Nut 30 777 477 Spring, PTO Shift Shaft
1 

3 352 344 Flange, PTO 31 736 747 Ring, Stop1 

4 732 328 Seal, PTO Flange 2 32 742 799 Shaft, PTO Shift 

233 377 Cone, PTO Bearing 2 33 782 288 O-ring, Piston seal 

6 233 376 Cup, PTO Bearing 1 34 339 223 Wiper, Felt 

7 736 767 Ring, PTO Spacer (.323) 35 753 232 Piston, Shift 1 
736 797 Ring, PTO Spacer (.328) 36 927 643 Washer, Piston Nut(As Req’d) 1736 896 Ring, PTO Spacer (.313) 
736 897 Ring, PTO Spacer (.318) 37 688 464 Nut, Flexloc 

9 265 238 Bolt, 7/16-14 × 1¼ Grade 5 38 883 877 001 Tube, Shift Cylinder (2.75” Long) 

237 393 Carrier, PTO 39 235 352 Cap, Shift Cylinder 

11 742 797 Shaft, PTO Output 40 265 769 Bolt, ¼-20 × 3¾ Grade 5 

12 432 427 Gear, Clutch 42 675 326 O-ring, 1 5/8 I.D. 

13 762 288 Ring, Snap, PTO Output Shaft 46 432 529 Gear, PTO Declutch 

P.T.O. AND DIRECT PUMP DRIVE 47 927 744 Washer, PTO Declutch Gear Special 
14 432 426 Collar, Clutch 1 48 724 622 Capscrew, Nytok Ferryhead 5/8 × 18 × 2 

367 254 Fork, PTO Shift 1 DIRECT PUMP DRIVE ONLY 
16 265 768 Bolt, 7/16-14 × 2¼ Grade 5 2 9 265 238 Bolt, 7/16-14 × 1¼ Grade 5 8 

17 947 223 Wire, #18 Gauge (.048) × 5½ Lock 1 43 432 494 Gear, Pump Drive 1 

18 427 375 Gasket, PTO Carrier 1 44 724 244 Set Screw, Socket HD, Nylok 2 

119 265 845 Bolt, 7/16-20 × 1¼ Grade 5 6 45 792 867 Plate, Mounting 

468 583 Housing, PTO 1 

21 265 343 Bolt, ¼-20 × ½ Grade 5 4 

22 792 866 Plate, PTO Cover 1 

23 427 376 Gasket, PTO Cover Plate 1 

24 758 328 Plug, 1” Welch 1 

746 628 Plunger 1 

26 927 427 Washer, Copper 1 

27 798 245 Switch, Shift Indicating 1 

28 675 224 O-ring, 1¾ I.D. 3 



/ 

/ 

I 
"'CJ 

~ 
I\J 

I 

(. 

LOCKOUT and related parts 



■ 

]--- 1 

4 

LOCKOUT AND RELATED PARTS 

ITEM PART NO. DESCRIPTION QTY 

1 688 633 Nut, Self Locking 1¼-18 1 30 675 224 O-Ring, 1¾ I.D. 3 

12 927 775 005 Washer, Lockout Flange Nut 1 31 883 887 001 Tube, Shift Cylinder (2.75” Long) 

3  *  Flange or Yoke, Front Output 1 32 688 464 Nut, Flexloc 1 

4 732 358 Seal, Front Output 1 33 927 643 Washer, Piston Nut 1 

5 265 238 Bolt, 7/16-14 × 1¼ Grade 5 14 34 675 326 O-Ring, 1 5/8 I.D. 1 

6 237 379 Carrier, Output Seal 1 35 753 232 Piston, Shift 1 

17 427 438 Gasket, Output Seal Carrier 1 36 339 223 Wiper, Felt 
18 232 376 Bearing, Lockout Carrier Ball 1 37 782 288 O-Ring, Piston Seal 
19 237 378 Carrier, Lockout Bearing 1 38 742 799 Shaft, Lockout Shift 

10 432 532 Gear, Lockout 1 39 736 747 Ring, Stop 1 
1 111 736 833 Ring, Retaining 40 777 477 Spring, Lockout Shift Shaft1 

112 432 426 Collar, Clutch 1 41 883 482 Tube, Lockout Shift Cylinder Adapter 

13 367 254 Fork, Lockout Shift 1 

14 265 768 Bolt, 7/16-20 × 1½ Grade 5 2 * TO SPECIFICATION. CHECK EXISTING PART BEFORE ORDERING. 

15 947 233 Wire, #18 Gauge 1
(.048) × 5½ Lock 

116 427 375 Gasket, Lockout Carrier 

17 265 845 Bolt, 7/16-14 × 1¼ Grade 5 6 

18 468 633 Housing, Lockout 1 

19 265 343 Bolt, ¼-20 × ½ Grade 5 4 
120 792 866 Plate, Lockout Cover 

21 427 376 Gasket, Lockout Cover Plate 1 
1 

22 746 628 Plunger 

23 927 427 Washer, Copper (As Req’d) 1 

24 798 245 Switch, Shift Indicating 1 

25 758 328 Plug, 1” Welch 1 
126 427 499 Gasket, Lockout Housing 

27 432 528 Gear, 26/74 Sun 
769 386 Shaft, 26/74 Inner 
742 973 Shaft, 50/50 Inner 

128 265 769 Bolt, ¼-20 × 3¾ Grade 5 
129 235 352 Cap, Shift Cylinder 

—
 P

M
 1

3 —
 



I 
"'O s:: ..... 
-I=> 

I 

( 
/ 

/ 

/ 

)( 
■ 

'1 
i 

/ 

/ 

LOWER SHAFT and related parts 
26/74 PROPORTIONAL DIFFERENTIAL 



PARTS MANUAL 

-PM15-

26
/7

4 
L

O
W

E
R

 S
H

A
F

T
 A

N
D

 R
E

L
A

T
E

D
 P

A
R

T
S

IT
E

M
 P

A
R

T
 N

O
. 

D
E

S
C

R
IP

TI
O

N

1 
68

8 
64

5 
N

ut
, 

Lo
ck

ou
t 

C
lu

tc
h 

G
ea

r

2
 

4
3

2
 

5
2

9
 

G
ea

r,
 L

oc
ko

ut
 C

lu
tc

h

3
 

2
3

2
 

3
7

8
 

B
ea

rin
g,

 F
ro

nt
 B

al
l

4
 

7
3

6
 

8
7

3
 

W
as

he
r,

 F
ro

nt
 T

hr
us

t

5
 

4
3

2
 

4
8

4
 

G
ea

r,
 U

nd
er

dr
iv

e 
(6

6 
T

oo
th

)

6
 

7
6

5
 

2
8

4
 

B
ea

rin
g,

 N
ee

dl
e,

 N
ar

ro
w

7
 

7
3

6
 

8
3

5
 

R
in

g,
 N

ee
dl

e 
B

ea
rin

g 
S

pa
ce

r

8
 

7
6

5
 

2
8

5
 

B
ea

rin
g,

 N
ee

dl
e,

 W
id

e

9
 

2
3

3
 

4
3

4
 

R
ac

e,
 N

ee
dl

e 
B

ea
rin

g,
 F

ro
nt

1
0

 
9

2
7

 
6

9
4

 
W

as
he

r,
 I

nn
er

 T
hr

us
t

1
1

 
7

4
2

 
9

5
3

 
S

ha
ft,

 P
la

ne
ta

ry
, 

Lo
w

er

1
2

 
4

3
2

 
4

8
5

 
C

ol
la

r,
 C

lu
tc

h 

1
3

 
2

3
3

 
4

3
3

 
R

ac
e,

 N
ee

dl
e 

B
ea

rin
g,

 R
ea

r

1
4

 
4

3
2

 
4

8
8

 
G

ea
r,

 D
ire

ct
 D

riv
e 

(4
8 

T
oo

th
)

1
5

 
9

2
7

 
6

9
6

 
W

as
he

r,
 R

ea
r 

T
hr

us
t

1
6

 2
3

2
 3

6
9

 
B

ea
rin

g,
 R

ea
r 

B
al

l

1
7

 
4

2
7

 
4

3
7

 
G

as
ke

t, 
R

ea
r 

F
ac

e 
P

la
te

1
8

 
7

9
3

 
2

8
3

 
P

la
te

, 
P

la
ne

ta
ry

 R
ea

r 
F

ac
e 

C
ov

er

1
9

 2
6

5
 2

3
8

 
B

ol
t, 

7/
16

-1
4 

×
 1

¼
 G

ra
de

 5

2
0

 
4

2
7

 
4

3
5

 
G

as
ke

t, 
O

il 
P

um
p

2
1

 
7

8
6

 
2

8
3

 
P

um
p,

 O
il 

22
 

78
8 

54
6 

00
5 

S
tu

d,
 ¼

-2
0 

×
 ¼

-2
8 

×
 1

¼

23
 

68
8 

49
2 

N
ut

, 
¼

-2
8 

24
 

26
5 

36
3 

B
ol

t, 
½

-1
3 

×
 1

½
 G

ra
de

 5

25
 

76
2 

26
6 

R
in

g,
 P

la
ne

t 
P

in
 S

na
p

26
 

23
7 

38
7 

C
ar

rie
r,

 P
la

ne
t

27
 

74
6 

68
4 

P
in

, 
P

la
ne

t 

28
 

73
6 

86
8 

S
pa

ce
r,

 P
la

ne
t 

P
in

29
 

23
3 

43
7 

B
ea

rin
g,

 P
la

ne
t 

P
in

 N
ee

dl
e

30
 

73
6 

86
9 

R
in

g,
 P

la
ne

t 
P

in
 N

ee
dl

e 
B

rg
. 

S
pc

r 

31
 

43
2 

52
5 

G
ea

r,
 P

la
ne

t 
(2

0 
T

oo
th

) 

Q
TY 1 1 1 1 1 2 1 2 1 2 1 1 1 1 1 1 1 1 4 1 

3
2

 6
8

8
 6

4
4

3
3

 7
3

6
 9

8
7

3
4

 
4

3
2

 
5

8
4

3
5

 7
6

2
 3

2
7

3
6

 
4

3
2

 
5

2
6

3
7

 
7

4
2

 
9

6
3

3
8

 
2

6
5

 
9

6
5

3
9

 
6

7
5

 
2

7
9

4
0

 
4

6
8

 
6

2
7

4
1

 
2

3
5

 
3

9
7

4
2

 7
5

8
 2

7
4

4
3

 
7

5
8

 
2

6
8

4
4

 
2

3
2

 
3

7
9

4
5

 2
6

5
 9

2
3

4
6

 4
2

7
 3

7
2

4
7

 2
3

7
 3

8
2

4
8

 2
6

5
 3

6
9

4
9

 7
3

6
 8

7
2

5
0

 
4

3
2

 
4

3
2

5
1

 
7

3
2

 
3

3
3

 

1 
N

ut
, 

P
la

ne
t 

C
ar

rie
r

R
in

g,
 R

et
ai

ni
ng

 
1 

G
ea

r,
 S

un
 (

22
 T

oo
th

) 
1 1 

S
na

p 
R

in
g,

 S
un

 G
ea

r

G
ea

r,
 I

nt
er

na
l 

(6
2 

T
oo

th
) 

1 

S
ha

ft,
 P

la
ne

ta
ry

 R
ea

r 
O

ut
pu

t 
1 

B
ol

t, 
3/

8-
16

 ×
 1

½
 G

ra
de

 5
 

12
 

O
-R

in
g,

 1
3 

I.D
. 

2 

H
ou

si
ng

, 
P

la
ne

ta
ry

 
1 

C
ap

, 
P

la
ne

ta
ry

 C
ar

rie
r 

1 

P
lu

g,
 D

ra
in

, M
ag

ne
tic

, ¾
 P

ip
e 

1 

P
lu

g,
 F

ill
, ¾

 P
ip

e 
1 

B
ea

rin
g,

 P
la

ne
ta

ry
 C

ar
rie

r 
C

ap
 

1 

B
ol

t, 
7/

16
-1

4 
×

 7
 G

ra
de

 5
 

12 1 
G

as
ke

t, 
R

ea
r 

O
ut

pu
t 

S
ea

l 
C

ar
rie

r 
1 

C
ar

rie
r,

 R
ea

r 
S

ea
l

B
ol

t, 
7/

16
-1

4 
×

 2
¾

 G
ra

de
 5

 
6 1 

R
in

g,
 S

pe
ed

om
et

er
 G

ea
r 

S
pa

ce
r 

1 
G

ea
r,

 S
pe

ed
om

et
er

 D
riv

e

S
ea

l, 
R

ea
r 

O
ut

pu
t 

1 

1 
52

 
9

2
7

 
77

5 
00

6 
W

as
he

r,
 R

ea
r 

O
ut

pu
t 

Y
ok

e 
1 1 

3 
53

 
68

8 
64

2 
N

ut
, 

1¾
-1

6 
S

el
f 

Lo
ck

in
g

3 
54

 
43

2 
42

9 
G

ea
r,

 S
pe

ed
om

et
er

 D
riv

en
 (

13
 T

oo
th

) 
1 

11
 

55
 

88
3 

47
3 

S
le

ev
e,

 S
pe

ed
om

et
er

 D
riv

en
 G

ea
r 

1 

3 1 3 6 9 6 3 



""Cl 
s:: ...... 
0) 

I 

q 

8 

14 

// 'J.:'<: . '-.._ ~,-
28 • 

_,,,,/ 

__. 48 , a 

,1-@ 47 __ - , 

/ {]\ ; 

,' .·tif.~' (~~1-. ' t 
-~~-::,~ -. L 4S l 44 

_,{J--,q 

_..--,s 

41 

LOWER SHAFT and related parts 
50/50 PROPORTIONAL DIFFERENTIAL 



PARTS MANUAL 

-PM17-

50
/5

0 
L

O
W

E
R

 S
H

A
F

T
 A

N
D

 R
E

L
A

T
E

D
 P

A
R

T
S

IT
E

M
 P

A
R

T
 N

O
. 

D
E

S
C

R
IP

TI
O

N

1 
68

8 
64

5 
N

ut
, 

Lo
ck

ou
t 

C
lu

tc
h 

G
ea

r

2 
43

2 
52

9 
G

ea
r,

 L
oc

ko
ut

 C
lu

tc
h 

G
ea

r

3 
23

2 
37

8 
B

ea
rin

g,
 F

ro
nt

 B
al

l

4 
73

6 
87

3 
W

as
he

r,
 F

ro
nt

 T
hr

us
t

5 
43

2 
48

4 
G

ea
r,

 U
nd

er
dr

iv
e 

(6
6 

T
oo

th
)

6 
76

5 
28

4 
B

ea
rin

g,
 N

ee
dl

e,
 N

ar
ro

w

7 
73

6 
83

5 
R

in
g,

 N
ee

dl
e 

B
ea

rin
g 

S
pa

ce
r

8 
76

5 
28

5 
B

ea
rin

g,
 N

ee
dl

e,
 W

id
e

9 
23

3 
43

4 
R

ac
e,

 N
ee

dl
e 

B
ea

rin
g,

 F
ro

nt

10
 

92
7 

69
4 

W
as

he
r,

 I
nn

er
 T

hr
us

t

11
 

74
2 

97
2 

S
ha

ft,
 D

iff
er

en
tia

l 
Lo

w
er

12
 

43
2 

48
5 

C
ol

la
r,

 C
lu

tc
h 

13
 

23
3 

43
3 

R
ac

e,
 N

ee
dl

e 
B

ea
rin

g,
 R

ea
r

14
 

43
2 

48
8 

G
ea

r,
 D

ire
ct

 D
riv

e 
(4

8 
T

oo
th

)

15
 

92
7 

72
5 

W
as

he
r,

 R
ea

r 
T

hr
us

t

16
 

23
2 

38
4 

B
ea

rin
g,

 B
al

l, 
R

ea
r

17
 

42
7 

43
7 

G
as

ke
t, 

R
ea

r 
F

ac
e 

P
la

te

1
8

 7
9

3
 3

2
5

 
P

la
te

, 
D

iff
er

en
tia

l 
R

ea
r 

F
ac

e 
C

ov
er

1
9

 2
6

5
 2

3
8

 
B

ol
t, 

7/
16

-1
4 

×
 1

¼
 G

ra
de

 5

2
0

 
4

2
7

 
4

3
5

 
G

as
ke

t, 
O

il 
P

um
p

2
1

 
7

8
6

 
2

8
3

 
P

um
p,

 O
il 

22
 

78
8 

54
6 

00
5 

S
tu

d,
 ¼

-2
0 

×
 ¼

-2
8 

×
 1

¼

23
 

68
8 

49
2 

N
ut

, 
¼

-2
8,

 E
sn

a

24
 

26
5 

36
3 

B
ol

t, 
½

-1
3 

×
 1

½
 G

ra
de

 5

25
 

68
8 

25
6 

N
ut

, 
5/

8-
18

 

26
 

46
8 

68
2 

S
et

, 
D

iff
er

en
tia

l 
C

as
e

27
 

74
2 

97
3 

S
ha

ft,
 I

nn
er

 

28
 

92
7 

73
7 

W
as

he
r,

 D
iff

er
en

tia
l 

S
id

e 
G

ea
r 

T
hr

us
t 

29
 

43
2 

53
5 

G
ea

r,
 D

iff
er

en
tia

l 
S

id
e

30
 

43
2 

53
6 

G
ea

r,
 D

iff
er

en
tia

l 
P

in
io

n 

Q
TY 1 

3
1

 
9

2
7

 
7

3
8

 

1 
3

2
 

2
7

7
 

2
6

4
 

1 
3

3
 

2
6

5
 

7
5

4
 

1 
3

4
 

2
3

2
 

3
8

2
 

1 
3

5
 

6
7

5
 

2
7

9
 

2 
3

6
 

4
6

8
 

6
7

2
 

1 
3

7
 

2
3

5
 

4
3

4
 

2 
3

8
 

7
5

8
 

2
7

4
 

1 
3

9
 

7
5

8
 

2
6

8
 

2 
4

0
 

7
4

2
 

9
7

4
 

1 
4

1
 

7
8

8
 

4
8

7
 

1 
4

2
 

6
8

8
 

2
8

7
 

1 
4

3
 2

3
2

 3
8

3
 

1 
4

4
 4

2
7

 3
7

2
 

1 
4

5
 2

3
7

 3
8

2
 

1 
4

6
 2

6
5

 3
6

9
 

1 
4

7
 7

3
6

 8
7

2
 

1 
4

8
 4

3
2

 4
3

2
 

4 
4

9
 

7
3

2
 

3
3

3
 

1 
50

 
92

7 
77

5 
00

6 

1 
51

 
68

8 
64

2 

3 
52

 
43

2 
42

9 

3 
53

 
88

3 
47

3 

11 8 1 1 2 2 4 

4 
W

as
he

r,
 D

iff
er

en
tia

l 
P

in
io

n 
1 

G
ro

ss
, 

D
iff

er
en

tia
l 

S
pi

de
r 

8 
B

ol
t, 

5/
8-

18
 ×

 5
 G

ra
de

 5
 

1 
B

ea
rin

g,
 D

iff
er

en
tia

l 
C

as
e 

B
al

l 
2 

O
-R

in
g,

 1
3”

 I.
D

. 
1 

H
ou

si
ng

, 
D

iff
er

en
tia

l 
1 

C
ap

, 
D

iff
er

en
tia

l 
C

ar
rie

r 
1 

P
lu

g,
 D

ra
in

, M
ag

ne
tic

, ¾
 P

ip
e 

1 
P

lu
g,

 F
ill

, ¾
 P

ip
e 

1 
S

ha
ft,

 R
ea

r 
O

ut
pu

t 
1

2
 

S
tu

d,
 7

/1
6-

14
 ×

 1
0¾

 
12

 
N

ut
, 

7/
16

-1
4

B
ea

rin
g,

 R
ea

r 
O

ut
pu

t 
S

ha
ft 

B
al

l 
1 1 

G
as

ke
t, 

S
ea

l 
C

ar
rie

r 
1 

C
ar

rie
r,

 R
ea

r 
S

ea
l 

6 
B

ol
t, 

7/
16

-1
4 

×
 2

¾
 G

ra
de

 5

R
in

g,
 S

pe
ed

om
et

er
 G

ea
r 

S
pa

ce
r 

1 1 
G

ea
r,

 S
pe

ed
om

et
er

 D
riv

e 
1 

S
ea

l, 
R

ea
r 

O
ut

pu
t

W
as

he
r,

 R
ea

r 
O

ut
pu

t 
Y

ok
e 

1 

N
ut

, 
1¾

-1
6 

S
el

f 
Lo

ck
in

g 
1 

G
ea

r,
 S

pe
ed

om
et

er
 D

riv
en

 (
13

 T
oo

th
) 

1 

S
le

ev
e,

 S
pe

ed
om

et
er

 D
riv

en
 G

ea
r 

1 



"1J s:: 

f 

12 17 lb 

I~ 

PTO AND DIRECT PUMP DRIVE 

BASIC DECLUTCH CASE 

PROPORTIONING DIFFERENTIAL 
50/50(SAME AS 26/74 EXCEPT AS SHOWN} 

PROPORTIONING DIFFERENTIAL 
26/74 SHOWN 

)( 
■ 

B 
lJ 

~ 
s: 
l> z 
C 
l> r 

OIL PIPING ASSEMBLY 



PARTS MANUAL 

-PM19-

LU
B

R
IC

A
TI

O
N

 
P

LU
M

B
IN

G

IT
E

M
 P

A
R

T
 N

O
. 

D
E

S
C

R
IP

TI
O

N

B
A

S
IC

 D
E

C
LU

TC
H

 C
A

S
E

1 
25

5 
24

4 

2 
27

3 
68

8 

3 
34

5 
26

2 

4 
34

5 
26

3 

5 
72

4 
38

6 

6 
92

7 
33

8 

7 
35

7 
69

7 

8 
46

9 
78

3 

9 
35

7 
62

8 

10
 

46
9 

78
2 

11
 

46
9 

78
8 

12
 

35
7 

93
5 

H
os

e 
C

la
m

p

B
ra

ck
et

, 
F

ilt
er

 M
ou

nt
in

g

H
ou

si
ng

, 
F

ilt
er

C
ar

tr
id

ge
, 

F
ilt

er

S
cr

ew
, 

S
el

f 
T

ap
pi

ng
, 

1/
4-

20
 ×

 1
/2

W
as

he
r,

 S
pr

in
g 

Lo
ck

, 
1/

4

E
lb

ow
, 

M
al

e 
90

°,
 1

/2
P

 ×
 9

/1
6-

18

H
os

e 
A

ss
em

bl
y,

 F
ilt

er
-P

um
p

E
lb

ow
, 

M
al

e 
90

°,
 3

/8
P

 ×
 9

/1
6-

18

H
os

e 
A

ss
em

bl
y,

 F
ilt

er
-P

um
p

H
os

e 
A

ss
em

bl
y,

 P
um

p-
H

ou
si

ng

E
lb

ow
 9

0°
, 

1/
4M

P
-3

/8
F

P

P
TO

 O
R

 D
IR

E
C

T 
P

U
M

P
 D

R
IV

E

13
 

35
7 

92
9 

E
lb

ow
, 

90
°,

 1
/2

M
P

-3
/8

F
P

14
 

46
9 

77
9 

H
os

e 
A

ss
em

bl
y,

 P
um

p-
T

ee

15
 

35
7 

38
5 

T
ee

, 
9/

16
-1

8 
(2

) 
×

 1
/4

F
P

16
 

35
5 

58
4 

N
ip

pl
e,

 1
/4

P
 ×

 1
-1

/2

17
 

46
9 

77
8 

H
os

e 
A

ss
em

bl
y,

 T
ee

-H
ou

si
ng

 

Q
TY

 
IT

E
M

 P
A

R
T

 N
O

. 
D

E
S

C
R

IP
TI

O
N

 

1 1 1 1 2 2 1 1 2 1 1 1 1 1 1 1 1 

18 19 2
0 21 22 23 24 25 26 2
7

 

27
/2

4 
o

r 
50

/5
0 

P
D

 C
A

S
E

35
7 

28
8 

A
da

pt
er

, 
1/

2P
 ×

 9
/1

6-
18

46
9 

82
2 

01
2 

H
os

e 
A

ss
’y

, 
S

um
p-

F
ilt

er

46
9 

82
2 

01
3 

H
os

e 
A

ss
’y

, 
F

ilt
er

-P
um

p
&

 P
um

p-
D

iff
. 

H
ou

si
ng

35
6 

25
5 

R
ed

uc
er

, 
1/

2P
 ×

 3
/8

P

35
7 

95
4 

T
e

e
, 

9
/1

6
-1

8
×

3
/8

P
×

9
/1

6
-1

8

46
9 

82
2 

01
1 

H
os

e 
A

ss
’y

, P
um

p-
H

ou
si

ng

35
7 

95
2 

E
lb

ow
, 

45
°,

 3
/8

N
P

T
×

9/
16

-1
8

46
9 

82
2 

01
4 

H
os

e 
A

ss
’y

, S
um

p-
F

ilt
er

46
9 

82
2 

01
5 

H
os

e 
A

ss
’y

, 
F

ilt
er

-P
um

p 

46
9 

82
2 

01
6 

H
os

e 
A

ss
’y

, 
P

um
p-

D
iff

. 
H

sg
. 

Q
T

Y
27

/2
4 

50
/5

0

1 
1 

1 
—

 

2
—

 

1
1 

1
1 

1
1 

—
1 

—
1 

—
1 

—
1 



-u 
s: 
N 
0 

I 

)( . 
Overhaul Kits 
PART NO. 

233 306 
233 307 
233 308 
233 311 
295 309 
427 303 
427 305 
432 330 
468 682 

DESCRIPTION 

Bearing Kit, TC 140 (Declutch) 
Bearing Kit, TC (with 50/50 Differential) 
Bearing Kit, TC 140 (with 26/74 Differential) 
Bearing Kit, Declutch & PTO 
Shift Cylinder Overhaul Kit 
Seal and Gasket Kit, TC 140 (Declutch) 
Seal and Gasket Kit, TC 140 (with 50/50 or 26/74 Differential) 
Pinion Kit, TC 140 (with 50/50 Differential) 
Set Differential Case (50/50 Differential) 


	TC-140 & TC-141 Parts Manual
	Table of Contents
	Transfer Case Housing and Related Parts
	Transfer Case Housing Parts List

	Shafts and Related Parts
	Shafts and Related Parts List

	Shift Shaft and Related Parts
	Shift Shaft Parts List

	Declutch and Related Parts
	Declutch Parts List

	PTO, Direct Pump Drive and Related Parts
	PTO, Direct Pump Drive Parts List

	Lockout and Related Parts
	Lockout Parts List

	Lower Shaft 26/74 PD and Related Parts
	26/74 Lower Shaft Parts List

	Lower Shaft 50/50 PD and Related Parts
	50/50 Lower Shaft Parts List

	Oil Piping Assembly
	Lubrication Plumbing Parts List
	Basic Declutch Case
	PTO or Direct Pump Drive
	26/74 or 50/50 PD Case

	Overhaul Kits



